125 EXC M/O <1997><EU><710373>

AIR FILTER
26970
S 5
4
11 12 ¢
10
1

sx:0 OFFEN

) OPEN

ENDURO:OGESCHLOSSEN

() CLOSEDO

25
Pos Part Number Description Additional Text Quantity

1 50206001100 AIRFILTER BOX 125 SX'92 1.00
3 50206002100 AIRFILTER COVER SX'93 1.00
6 50206002052 * FOAM RUBBER 125'87 1.00
10 50106016100 FILTER SUPPORT 125/500 '89 1.00
11 56506015100 AIRFILTER 1.00
12 50206017050 BUSHING 6,5X15X10 ALU 1.00
14 56003076000 * WING NUT M6 1.00
20 0015060203 HH COLLAR SCREW M 6X20 WS=8 1.00
21 0021060003 Washer DIN9021-A 6.4 ONLY USA 3.00
22 0985060003 Self lock. nut DIN985-M6-A2 1.00
24 50206010000 * SPLASH PROTECT AIRF.BOX '87 1.00
25 43206043000 BLIND RIVET 3.00
30 50106026000 CARBURETOR CONNECTION BOOT 125 1.00
31 55006028000 HOSE CLAMP 60-80MM 1.00




32 51006027000 HOSE CLAMP 50-70MM 1.00
35 0084040083 CYL.HEAD SCREW DIN0084-M 4X8 A 2.00
36 0125040003 WASHER DIN0125-A 4,0 2.00




